
 

 

State Water Resources Control Board 
Division of Drinking Water 

 
 

 

  
 
 
 
 

PERMIT AMENDMENT NO. 1910067PA-021 
 
 

City of Los Angeles 
 

System No. 1910067 
Los Angeles County 

 
November 2, 2023 DRAFT 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  



                                                                                                                                          

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

This page intentionally left blank. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 

 

Engineering Report for Consideration of Permit 
Amendment No. 1910067PA-021 

 
 

City of Los Angeles 

Los Angeles County 

 

 
 

Prepared by:          
[...]
~1,865 ft north of NH-34, and the AlliedSignal/Bendix Corporation/Honeywell Site 
~5,000 ft east.  
 
2.1.2 Well NH-37 
 
Well NH-37 was drilled in 1968 by cable tool method. It has a 20-inch diameter inner 
casing to a depth of 944 ft and a 26-inch diameter conductor casing to a depth of 42 ft. 
The well is surface sealed and has a 50 ft sanitary seal that was retrofitted in 2020 using 
the permeation grouting method. The inner casing perforations extend below ground 
surface from 430-460 ft, 505-550 ft, 620-640 ft, 700-720 ft, 850-860 ft, and 875-910 ft. 
The well utilizes a constant speed submersible pump with a designed capacity of 
2,800 gpm. The pump intake is set at 425 ft. The water level adjacent to this well (in 
NH-34) ranged from 251 to 244 ft below reference point (512 to 519 ft AMSL) from April 
to October 2019. The well is located ~150 ft east of Whitsett Avenue and ~1,300 ft north 
of Vanowen Street, Los Angeles. The top of well casing is approximately 18 inches above 
the local ground surface (729.6 ft AMSL) and appears free of flooding hazards. At its 
closest the HPL is located ~1,873 ft north of NH-37, and the AlliedSignal/Bendix 
Corporation/Honeywell Site ~5,200 ft east.  
 
2.1.3 Well NH-43A 
 
Well NH-43A was drilled in 1982 by cable tool method. It has a 20-inch diameter inner 
casing to a depth of 650 ft and a 26-inch diameter conductor casing to a depth of 42 ft. 
The well is surface sealed and has a 12 ft sanitary seal. The inner casing perforations 
extend below ground surface from 280-370 ft, 380-390 ft, 420-460 ft, 475-496 ft, 506-565 
ft, and 690-630 ft. The well utilizes a constant speed submersible pump with a designed 
capacity of 2,800 gpm. The pump intake is set at 425 ft. The water level adjacent to this 



Engineering Report for Permit Amendment 1910067-PA-021     
Los Angeles Department of Water and Power – System 1910067  

SWRCB-DDW, Metropolitan District      13  
 

well (in NH-34) ranged from 251 to 244 ft below reference point (512 to 519 ft AMSL) from 
April to October 2019. The well is located ~630 ft east of Whitsett Avenue and ~280 ft 
north of Vanowen Street, Los Angeles. The top of well casing is approximately 18 inches 
above the local ground surface (721.0 ft AMSL) and appears free of flooding hazards. At 
its closest the HPL is located ~2,760 ft north of NH-43A, and the AlliedSignal/Bendix 
Corporation/Honeywell Site ~5,000 ft east.  
 
2.1.4 Well NH-44 
 
Well NH-44 was drilled in 1984 by reverse circulation rotary method. It has a 20-inch 
diameter inner casing to a depth of 800 ft and a 36-inch diameter conductor casing to a 
depth of 100 ft. The well is surface sealed and has a 100 ft sanitary seal. The well is 
gravel packed and the inner casing is screened from 340-780 ft below ground surface. 
The well utilizes a constant speed submersible pump with a designed capacity of 
2,300 gpm. The pump intake is set at 425 ft. The water level adjacent to this well (in 
NH-34) ranged from 251 to 244 ft below reference point (512 to 519 ft AMSL) from April 
to October 2019. The well is located ~600 ft east of Whitsett Avenue and ~600 ft north of 
Vanowen Street, Los Angeles. The top of well casing is approximately 18 inches above 
the local ground surface (722.5 ft AMSL) and appears free of flooding hazards. At its 
closest the HPL is located ~2,460 ft north of NH-44, and the AlliedSignal/Bendix 
Corporation/Honeywell Site ~4,830 ft east.  
 
2.1.5 Well NH-45 
 
Well NH-45 was drilled in 1984 by reverse circulation rotary method. It has a 20-inch 
diameter inner casing to a depth of 810 ft and a 36-inch diameter conductor casing to a 
depth of 100 ft. The well is surface sealed and has a 100 ft sanitary seal. The well is 
gravel packed and the inner casing is screened from 340-780 ft below ground surface. 
The well utilizes a constant speed submersible pump with a designed capacity of 
2,300 gpm. The pump intake is set at 425 ft. The water level adjacent to this well (in 
NH-34) ranged from 251 to 244 ft below reference point (512 to 519 ft AMSL) from April 
to October 2019. The well is located ~580 ft east of Whitsett Avenue and ~860 ft north of 
Vanowen Street, Los Angeles. The top of well casing is approximately 18 inches above 
the local ground surface (725.2 ft AMSL) and appears free of flooding hazards. At its 
closest the HPL is located ~2,200 ft north of NH-45, and the AlliedSignal/Bendix 
Corporation/Honeywell Site ~4,680 ft east.  
 
2.1.6 Water Quality from NHW Wells and Plant Influent 
 
To estimate the influent concentrations at the NHWWT, LADWP gathered two water 
quality data sets: 

 Water quality data collected from the 13 NHW Well Field production wells; and 
 Water quality data collected from the 33 selected groundwater monitoring wells 

within the NHW Study Area. 



Engineering Report for Permit Amendment 1910067-PA-021     
Los Angeles Department of Water and Power – System 1910067  

SWRCB-DDW, Metropolitan District      14  
 

 
To focus on the most recent water quality trends, the water quality characterization only 
included data collected since January 2011. The studied data included LADWP’s 
Groundwater System Improvement Study (GSIS) completed in 2015 for both production 
and monitoring wells, and three EPA monitoring wells as part of the SFV database. Water 
quality data for the Remediation Wells collected between 2011 and 2016 (evaluation 
period) reported some constituents exceeding the MCL and NL while other constituents 
were either non-detect or below applicable MCLs. Tables 5 through 9 present the 
summary of water quality results during the evaluation period at each well. 

Table 5: Summary of Primary Chemicals of Concern (COCs) Water Quality 
Results at Well NH-34 

Well ID Constituent Guideline 
(µg/L) 

Detected Range (µg/L) 
Minimum Maximum 

NH-34 TCE MCL: 5 0.697 10.5 

PCE MCL: 5 0.752 3.13 

Nitrate as N MCL: 10,000 1,401 6,438 

1,4-Dioxane NL: 1 1.17 3.17 

1,2,3-TCP MCL: 0.005 Non-Detect Non-Detect 

1,1-DCE MCL: 6 0.514 4.69 

 

Table 6: Summary of Primary COCs Water Quality Results at Well NH-37 

Well ID Constituent Guideline 
(µg/L) 

Detected Range (µg/L) 
Minimum Maximum 

NH-37 TCE MCL: 5 0.737 14.3 

PCE MCL: 5 0.666 8.54 

Nitrate as N MCL: 10,000 1,220 5,580 

1,4-Dioxane NL: 1 0.614 16.1 

1,2,3-TCP MCL: 0.005 Non-Detect Non-Detect 

1,1-DCE MCL: 6 0.518 2.9 

 

 
 
 
 
 
 



Engineering Report for Permit Amendment 1910067-PA-021     
Los Angeles Department of Water and Power – System 1910067  

SWRCB-DDW, Metropolitan District      15  
 

Table 7: Summary of Primary COCs Water Quality Results at Well NH-43A 

Well ID Constituent Guideline 
(µg/L) 

Detected Range (µg/L) 
Minimum Maximum 

NH-43A TCE MCL: 5 0.505 25.5 

PCE MCL: 5 0.527 15.6 

Nitrate as N MCL: 10,000 1,462 7,545 

1,4-Dioxane NL: 1 0.65 35.2 

1,2,3-TCP MCL: 0.005 0.0021 0.0021 

1,1-DCE MCL: 6 0.581 1.96 

 

Table 8: Summary of Primary COCs Water Quality Results at Well NH-44 

Well ID Constituent Guideline 
(µg/L) 

Detected Range (µg/L) 
Minimum Maximum 

NH-44 TCE MCL: 5 0.538 5.67 

PCE MCL: 5 0.2 1.88 

Nitrate as N MCL: 10,000 973.7 3,118 

1,4-Dioxane NL: 1 0.079 2.2 

1,2,3-TCP MCL: 0.005 Non-Detect Non-Detect 

1,1-DCE MCL: 6 0.37 0.747 

 

Table 9: Summary of Primary COCs Water Quality Results at Well NH-45 

Well ID Constituent Guideline 
(µg/L) 

Detected Range (µg/L) 
Minimum Maximum 

NH-45 TCE MCL: 5 0.708 5.9 

PCE MCL: 5 0.504 2.31 

Nitrate as N MCL: 10,000 1,281 3,253 

1,4-Dioxane NL: 1 0.541 7.59 

1,2,3-TCP MCL: 0.005 Non-Detect Non-Detect 

1,1-DCE MCL: 6 0.647 0.787 

 
 
Tables 10 and 11 summarize the estimated influent concentrations and design 
concentrations ultimately used to calculate the required log reductions of the COPCs for 
the 3-well and 5-well modes of operation. 
 
The estimated influent concentrations for 1,4-dioxane are derived from forecast 
groundwater flow and fate and transport modeling which was described in the 2016 NHW 



Engineering Report for Permit Amendment 1910067-PA-021     
Los Angeles Department of Water and Power – System 1910067  

SWRCB-DDW, Metropolitan District      16  
 

Well Field Interim Remedial Investigation / Feasibility Study (RI/FS; Hazen 2016). Fate 
and transport modeling results indicate that the combined 1,4-dioxane concentration from 
the Remediation Wells is simulated to be between 2 to 4 μg/L for the first two years of 
remediation, increasing to a maximum of approximately 8 μg/L after two years of 
Remediation Well pumping. Following that time, the combined 1,4-dioxane concentration 
from the Remediation Wells is simulated to decrease through time and is expected to 
decrease below the NL of 1 μg/L after 13 years of remediation, based on the modeling. 
For TCE, PCE, 1,1-DCE, and cis-1,2-DCE, estimated influent concentrations are based 
on historical maximum values from production well sampling as described in the NHW 
Well Field Raw Water Quality Characterization Report (Step 2 of the DDW 97-005 
Evaluation; Hazen 2020). 
 
The design influent concentration values for 1,4-dioxane are calculated by applying a 
safety factor of 2.5 given the uncertainties in raw water quality characterization. The 
design influent concentrations for TCE, PCE, 1,1-DCE, and cis-1,2-DCE are derived from 
the treatment capacity available from the 1,4-dioxane removal, when targeting the 
respective treated water goals for each COPC. These design influent concentrations 
(Tables 10 and 11) are in fact greater than the historical maximum concentrations and 
therefore provide additional factor of safety for these COPCs. 
 

 Table 10: Estimated Three-Well NHWWT Influent Concentrations 

COPC Estimated 
Influent 
Concentration 

Safety 
Factor 

Design Influent 
Concentration 

1,4-Dioxane 8 2.5 20 

TCE 9.2 -- 50 

PCE 3.8 -- 31.5 

1,1-DCE 2.5 -- >500 

cis-1,2-DCE 0.7 -- >500 

 

 

 



Engineering Report for Permit Amendment 1910067-PA-021     
Los Angeles Department of Water and Power – System 1910067  

SWRCB-DDW, Metropolitan District      17  
 

 

Table 11: Estimated Five-Well NHWWT Influent Concentrations 

COPC Estimated 
Influent 
Concentration 

Safety 
Factor 

Design Influent 
Concentration 

1,4-Dioxane 4 2.5 10 

TCE 11.3 -- 24 

PCE 5.4 -- 20 

1,1-DCE 2.2 -- 500 

cis-1,2-DCE 0.8 -- 500 

 
2.2 North Hollywood West Wellhead Treatment (NHWWT) 
 
The NHWWT Facility consists of pre-filtration (i.e., sand separators and cartridge filters), 
advanced oxidation process (AOP) technology to remove 1,4-dioxane as well as other 
VOCs such as TCE and PCE, granular activated carbon (GAC) to quench remaining 
hydrogen peroxide from water downstream of AOP and to provide an additional VOC 
treatment barrier in case of loss of treatment by AOP. Treatment capacity for the three-
well and five-well scenarios are design flows of 9,750 gpm and 12,750 gpm, respectively. 
Disinfection occurs off-site using existing chemical facilities. 
 
2.2.1 Process Description  
 
The NHWWT Facility has the capacity to treat the combined flow from up to five wells and 
is sized to accommodate up to 12,750 gpm raw water flow. Treated water will be 
subsequently blended with water from other wells in the NHW Well Field in the collector 
line and conveyed to the North Hollywood Pump Station Sump (NH Sump) and Forebay 
where it will mix with (i) treated (North Hollywood Central Treatment Facility) and 
untreated flows from LADWP’s Rinaldi-Toluca Well Field, (ii)  treated flows from the North 
Hollywood Operable Unit (NHOU), and (iii) then collectively with surface water. 
 
Downstream of the NHWWT, the treated water will be dosed with chlorine at the existing 
chemical dosing system at the North Hollywood West Chlorination Station using Onsite 
Sodium Hypochlorite Generation (OSHG). Water will then flow through the NHW Collector 
Line and on to the NH Sump and Forebay for ammonia dosing to form chloramines, 
chlorine trimming, and fluoride dosing. Flow from the NH Sump and Forebay is conveyed 
via gravity or pumping through the existing NH Pump Station to the distribution system.  
 



Engineering Report for Permit Amendment 1910067-PA-021     
Los Angeles Department of Water and Power – System 1910067  

SWRCB-DDW, Metropolitan District      18  
 

A schematic plan of the NHWWT treatment system is shown below in Figure 4. 
 

 
Figure 4: NHWWT Treatment system schematic plan. 
 
2.2.2 Pretreatment  
 
Pretreatment consists of sand separators and cartridge filters to remove sand and small 
particles prior to the UV reactors and GAC vessels. This removal is intended for the 
particulate material in the well water during the normal operation and steady-state 
pumping of the wells. During start-up, the well purge system will be used consisting of a 
sand separator, purge (baker) tanks, and sewer discharge pumps. The sand separator 
and cartridge filter units will be designed to operate in parallel, with capacity to temporarily 
operate with one sand separator and one cartridge filter offline for maintenance. 
 
Sand separators are used for removal of the larger sized particles (sediment/debris) in 
groundwater extracted from the Remediation Wells and to protect the downstream UV 
reactors and GAC vessels. The influent water containing the entrained particles is 
pumped from the well into the top of the sand separator. The heavier particles are 
separated by centrifugal force and collect/accumulate at the bottom of the separator 
chamber. The wetted materials are NSF 61 certified for drinking water application. Table 
12 summarizes the operating conditions for the sand separators.  

Table 12: NHWWT Sand Separator Information 

Parameter Units 3-Well Flow Mode 5-Well Flow Mode 
Total Units  -- 4 4 
Duty/Standby  -- 3/1 3/1 
Flow/Unit (Duty)  gpm 3,250 4,250 
Maximum 
Capacity/Unit  

gpm 4,900 



Engineering Report for Permit Amendment 1910067-PA-021     
Los Angeles Department of Water and Power – System 1910067  

SWRCB-DDW, Metropolitan District      19  
 

Purge Valve -- 4 (1 per unit) 
Pressure Gauge -- 6 (1 inlet and 1 outlet for each of 3 units) 

 
As a second step of pre-filtration, cartridge filters are used to remove smaller and lighter 
particles that are not captured by the sand separator. A cartridge filter unit consists of 
filter elements and a vessel that houses these elements. The filter vessel has inlet and 
outlet connections equipped with isolation valves. An air release valve is located at the 
feed side of the vessel, and a drain valve is located at filtrate side of the vessel. All the 
valves on the cartridge filters are manually controlled. The body of the cartridge filters are 
made of 316L stainless steel that meets NSF 61 compliance for drinking water 
applications. Pressure loss through the cartridge filters will vary from 5 psi to 15 psi 
depending on the state of cleanliness of the cartridges. An average headloss of 10 psi is 
expected for a flow of 3,000 gpm per unit. A common differential pressure sensor is 
provided to measure the loss through the cartridge filters. Individual pressure gauges are 
provided for each unit to allow maintenance workers to verify that units taken offline for 
maintenance have been depressurized before they are opened. Cartridge filter elements 
require changeout when the differential pressure of the cartridge filters exceeds an 
operator adjustable set point, typically 10-15 psi. The differential pressure transmitter will 
send a signal to SCADA when the high differential pressure set point has been exceeded 
and an alarm from SCADA will notify the operators that a changeout is required. 
 

Table 13: NHWWT Cartridge Filter Information  

Parameter Units 3-Well Flow Mode 5-Well Flow Mode 
Total Units  -- 5 5 
Duty/Standby  -- 3/2 4/1 
Flow/Unit (Duty)  gpm 3,250 3,188 
Maximum 
Capacity/Unit  

gpm 3,800 

Filter 
Elements/Vessel  

-- 190 

Pressure Gauge -- 8 (1 inlet and 1 outlet per unit) 
Differential 
Pressure Sensor 

-- 1 common across all vessels 

Clean element 